
 

 
 
 
 
 
 

DRAFT 

 
 

Sewer Operations Tri-Annual 
Inspections Review 

 

 

 

Prepared for 

City of Rialto 
 

November 2016 
 
 
 

 
 

619-20-15-13 
 

 
 



 

 

Sewer Operations Tri-Annual Inspections 

Review 

 

———— 

Prepared for 

City of Rialto 
 

November 2016 

 

 

 

 

 

619-20-15-13 

 

 

 

 

 

 

   

Momcilo Savovic, P.E.   Date 

 

   

QA/QC Review: Kristen Whatley, P.E.  Date 

 

cparedes
Typewritten Text

cparedes
Typewritten Text

cparedes
Typewritten Text

cparedes
Typewritten Text
11/03/16

cparedes
Typewritten Text
11/03/16

cparedes
Typewritten Text



 
Table of Contents  

 

 i City of Rialto 

October 2016   
l\c\619\619-00-14\wp\Tri-Annual\wr\071116_1 R 
[...]

There is no progress to report in CA Schedule A.10 implementation of the Plants #3 and #4  

refurbishments and upgrades other than refurbishments that have been completed as indicated in 

OR&R reports attached in Appendix G. Plants #3 and #4 were built in the 1980s as identical, 

conventional activated sludge plants. Pumping of primary effluent to EQ#1 was automated to 

alleviate hydraulic peaks. Veolia is working on completing electrical upgrades to the local control 

system at the RAS/WAS PS site. However, the electrical O&M is not completed, and automated 

operation is not seamless.  

Operators reported air leaks and uneven air distribution in the aeration basins and bypass valves 

were locked in their current positions and not operable. Both plants were retrofitted to Modified 

Lutznik Etinger (MLE) plants. It is not clear when these retrofits occurred, and construction 

documentation was not available. During our visit, the Operator explained that several sluice gates 

are frozen in place and not operational. Plants #3 and #4 are equipped with inefficient coarse 

bubble air distribution systems consisting of 7-inch membrane disc diffusers with ¼-inch orifices. 

The aeration basins have a DO control system to maintain preset DO concentrations in the aeration 

basin. However, the air control valve must be kept fully open at all times just to maintain minimum 

DO levels because of the significant air leaks in the distribution system. Also, the DO control 

valves are not connected to the SCADA system and must be adjusted manually. As noted, new 

350 HP centrifugal blowers with VFD controls are housed in the main control building blower 

room to supply the air distribution system. The VFD control loop is not fully functional because 

of SCADA system limitations, and automatic air flow control has not been implemented. Internal 

recycle pumps were not operating at the time, and there is only one pump in place, and the other 

two standby pump slots were empty. There is concern that sufficient internal recycling is not being 

provided, and design (retrofit) intent has not been implemented. The explanation offered by the 

Operator was that the MCC had just one space for MLSS internal recycle pump and space for 

additional units were not available. Primary and secondary clarifiers are operational. However, 

corrosion was noticeable, and that would indicate that refurbishment or maintenance would be in 

order. Some guard rails were damaged and not fully functional. The power supply and MCC were 

replaced this year. The electrical contractor reused conduits and replaced power supply wires with 

cables. Also, the contractor fully separated power supply lines from control wiring. The job was 

completed without plant operation disruption. The contractor used a temporary power supply and 

wiring during the process of the power supply replacement. Also, the electrical contractor reused 

electrical feed and communication conduits for routing replacement cables. Power supply lines 

and control wires were completely separated. During the inspection, the processing unit was 

functioning as usual, and no excessive odors were encountered. 



 
Wastewater Operations  

 

 39 City of Rialto 

October 2016  Tri-Annual Inspection Review 
l\c\619\619-00-14\wp\Tri-Annual\wr\071116_1 R 

4.2.8 Plant 5 

There is no progress to report in CA A.10 implementation of the Plant #5 refurbishments and 

upgrades other than refurbishments completed as indicated in OR&R reports attached in 

Appendix G. Plant #5 was built in the Year 2000 as an activated sludge process with nitrogen 

removal with an ADWF design capacity of 4.7 MGD. Since this is a relatively new plant it operates 

and performs the best out of all the plants at the City of Rialto WWTP site and discharge 

parameters are within permit requirements. 

DO probes and air control valves are installed in the aeration basins and on the air supply pipes. 

However, they were not operational because the SCADA system is not designed to control the air 

concentrations in the basins according to preset values. 

The RAS and WAS pump station recirculate or wastes mixed suspended solids from the aeration 

basins. The Operator shared a concern about RAS and WAS PS capacity and mixed liquor 

suspended solids (MLSS) internal recycle capacity. Also, during the site visit, algae overgrowth 

and patches were noticed in the secondary effluent trough. Algae sloshing and overgrowth is 

affecting the eastern secondary clarifier more than western. Also, Nitrogen bubbling is more 

intense in the eastern reservoir. 

During the inspection, the processing unit was functioning as usual, and no excessive odors or 

process failures were encountered. 

4.2.9 Equalization (EQ) Basins:  

There is no progress to report in CA Schedule A.10 implementation of the Equalization Basins 

(EQ#1 and EQ#2) refurbishments and upgrades other than refurbishments completed as indicated 

in OR&R reports attached in Appendix G. The two EQ (Primary EQ approximate 1.6 mg capacity 

and secondary EQ approximate 1.6 MG capacity) were constructed in order to alleviate hydraulic 

peaks through the treatment units. The secondary EQ basin includes a pump station equipped with 

three vertical turbine pumps, each with variable frequency drives (VFD). In operation, there is one 

on-duty pump and two standby pumps. One pump is reported to have vibration issues due to a 

possible concrete anchoring problem. It is not clear what the extent of possible damage is to this 

pump unit due to the noticeable vibration that occurs during the operation. The Operator should 

assess the damage to pump unit and provide mitigation as soon as possible. The pump station 

operation is not connected to the SCADA system, so the VFDs are manually set to operate at 

76 percent of full capacity. 

During the inspection, the processing unit was functioning as usual, and no excessive odors or 

process failures were encountered. 

4.2.10 Tertiary Treatment  

There is no progress to report in CA Schedule A.10 implementation of the tertiary treatment 

process unit refurbishments and upgrades other than refurbishments completed as indicated in 

OR&R reports attached in Appendix G. Tertiary treatment at the City of Rialto WWTP is 

comprised of Gravity media and Dynasand filters. The secondary effluent passes through either 

media gravity filters or Dyna-sand filters installed in the Year 2000. The record drawings provide 

8.4 MGD gravity filter capacity, and Dyna-sand capacity is 7.7 MGD for a total of 16.1 MGD. 



 
Wastewater Operations  

 

 40 City of Rialto 

October 2016  Tri-Annual Inspection Review 
l\c\619\619-00-14\wp\Tri-Annual\wr\071116_1 R 

The gravity filters are housed in a concrete structure divided into steel filter basins with a 

compressed air filter backwash system and controls. 

The Dyna-Sand system is housed in a concrete structure with up-flow filter modules, filter piping, 

and a compressed air backwash system activated by turbidity levels. The backwash water is 

collected in a waste wash-water tank and pumped back to the east headworks. 

Dyna-Sand is reported to be operation and maintenance intense. It was reported that algae sloshing 

would originate in the Dyna-Sand filters. The Operators reported that the Dyna-Sand filter is 

running on bare minimum flow just to maintain the medium and prevent solidification cementing 

and fatal failure. The flow meter at the inlet structure where flow is divided into filter banks is not 

available therefore flow through the filter unit is not being measured. The operation of tertiary 

filtering unit is based on field adjustment and not accurate. 

During the inspection, the processing unit was functioning as usual, and no excessive odors or 

process failures were encountered. 

4.2.11 Disinfection  

There is no progress to report in CA Schedule A.10 implementation of the disinfection process 

refurbishments and upgrades other than refurbishments completed as indicated in OR&R reports 

attached in Appendix G. The tertiary effluent disinfection is comprised of a Trojan Model 4000 

ultraviolet (UV) disinfection system and/or the chlorination system. The UV system is not in 

operation since it was commissioned in early 2000. During the commissioning, the Operator 

reported that effluent was not discharged to Santa Ana River but sent back to chlorine contact 

chamber where it retreated before discharge. The final effluent is dechlorinated using sulfur 

dioxide and then discharged to the Santa Anna River. The chlorination splitter box is not fitted 

with fully operable gates. Chlorine dosing discharge was observed to consist of a drip pipe, and 

the original mixing equipment was removed from the chlorine contact chamber. Also, concerns 

with excess chemical use as it relates to incidents of cyanide permit violations would require a 

detailed review and optimization of the disinfection process. During the inspection, the processing 

unit was functioning as usual, and no excessive odors or process failures were encountered. 

4.2.12 Sludge Treatment  

There is no progress to report in CA Schedule A.10 implementation of the sludge treatment 

refurbishments, and upgrades other than refurbishments completed as indicated in OR&R reports 

attached in Appendix G. Waste activated sludge (WAS) from the entire facility is collected in the 

WAS collection chamber, aerated and then pumped to gravity belt thickeners (GBT). Two 

Komline-Sanderson gravity belt presses (GBP) were installed at the plant. The first one was 

installed in 1990 and the second in 2000. The GBT’s are operated only when the WWTP is staffed, 

from 6 AM to 4 PM. One GBT installed in 1990 is aging and in need of refurbishment and/or 

repair. The second one is in good working order. Progressive cavity duplex pumps the thickened 

sludge to the digesters. During the inspection, the processing unit was functioning as usual, and 

no excessive odors or process failures were encountered. 

4.2.13 Digesters 

Both digesters were refurbished, and most upgrades were completed before the CA was enacted. 

Recent refurbishments are part of S1.1 CA project and include construction of the Digester #1 



 
Wastewater Operations  

 

 41 City of Rialto 

October 2016  Tri-Annual Inspection Review 
l\c\619\619-00-14\wp\Tri-Annual\wr\071116_1 R 

concrete collar and Dystor storage/cover. Settled sludge from the primary clarifiers and thickened 

sludge from the secondary process is processed in Digesters #1 and #2 and then stored in the 

secondary digester(s) before final processing and disposal at a landfill site. Digester #2 was 

refurbished and retrofitted in 2008. Digester #1 was refurbished in 2000; wall collar was refurbished 

in 2016, and the digester gas storage unit is scheduled for installation before the end of 2016.  

During the inspection process units were functioning as usual and no excessive odors or process 

failures were encountered. 

4.2.14 Sludge Dewatering  

There is no progress to report in CA Schedule A.10 implementation of the sludge dewatering 

refurbishments and upgrades other than refurbishments completed as indicated in OR&R reports 

attached in Appendix G. Dewatering of digested sludge is accomplished by the two-belt filter 

presses. One belt press has been out of order for some years. The other belt press is operating at 

the capacity limit. The failed belt press was idle during our site visit, and the other unit was 

running. During the inspection, operational process unit was functioning as expected and no 

excessive odors or major process failures were encountered. 

4.2.15 Cogeneration System 

There is no progress to report in CA A.10 implementation of the cogeneration system elements 

refurbishments and upgrades other than refurbishments completed as indicated in OR&R reports 

attached in Appendix G. The City installed a cogeneration system at the Rialto WWTP in 2009 to 

use sludge gas and FOG to produce energy for use at the WWTP or to deliver to the power grid. 

The system consisted of three fuel cells with a combined power output of 900 kW, a FOG 

processing system, anaerobic gas treatment system, and other ancillary features including a boiler 

and heat exchange system, digester mixing system, and a digester, Dystor cover system with 

storage capacity and flare. The fuel cells were removed from the site in 2014-2015, and the cogen 

plant does not have a prime mover and is not producing a power output. The FOG system inlet 

box experienced corrosion and was not effective in screening out metal objects such as forks, metal 

brushes, etc., these caused problems downstream and possibly contributed to transfer pump 

failures and clogging of mixing nozzles in the blending tank. The inlet pump was creating 

operational issues and was disconnected and bypassed. The receiving station had flow metering 

issues. Also, the FOG settling tank receiving chamber was silted and clogged with settled debris 

and FOG because of lack of appropriate cleaning and O&M access ports. Process pump clogging 

issues were reported by the Operator as a result of debris carry over and FOG stratification at short 

ninety degree elbows. Gas collection from FOG mixing tank was discontinued because of 

unresolved backflow issues.  

During inspection process unit was not fully functioning. The prime mover and depending process 

units including water treatment were not operational. Gas treatment unit was not operational. FOG 

was functional and performing at reduced capacity to control gas production. 

4.2.16 Electrical Systems 

There is no progress to report in CA Schedule A.10 implementation of the electrical systems  

refurbishments and upgrades other than refurbishments completed as indicated in OR&R reports 

attached in Appendix G. SCE is providing full electrical power to the City of Rialto’s WWTP via 



 
Wastewater Operations  

 

 42 City of Rialto 

October 2016  Tri-Annual Inspection Review 
l\c\619\619-00-14\wp\Tri-Annual\wr\071116_1 R 

two separate 12 kV circuits, one from the Bloomington Substation and the other from Colton 

Substation. Presently, the electrical power during normal operation is provided by the SCE Colton 

Substation’s Cactus feeder. To ensure redundancy and reliability of the power source, SCE 

provides standby power from the Bloomington Substation’s Iron Horse feeder.  

In addition to the utility power supply, the WWTP’s electrical distribution system includes two 

existing emergency backup generators, one rated for 600 kW and one rated for 310 kW. 

The WWTP’s electrical distribution system is integrated with the 900 kW fuel cells (FC’s) 

cogeneration facility installed at the WWTP in 2009.  

Based on available record drawings and field inspection reports the SCE substation at the site 

consists of two pad-mounted high voltage 12 kV primary switchgear (one for each feeder), two 

primary metering cabinets and a transfer switch between two feeders. Switchgears contain key 

interlocked tie switches to allow the plant power to be fed from either substation. Low voltage 

power to the Rialto WWTP is provided by the SCE 2,500 kVA and 1,500 kVA step down 

transformers. The utility power distribution system is integrated with the 900 kW FC’s 

cogeneration facility installed at the WWTP in 2009. The electrical distribution system includes 

two existing emergency backup generators, one rated at 600 kW and one rated at 310 kW.  

The total plant emergency load is estimated at 1,417 kW, and the available plant emergency 

standby capacity is 910 kW. Also, based on the historical power demand records, peak power 

demand at the City of Rialto WWTP’s is 1,200 kW. The WWTP’s peak load demand of 1,200 kW 

could not be provided by the available standby capacity of a 910 kW generator.  

[...]
the Amended and Restated Service Agreement (O&M) between the Owner and the 

Company (the “Service Agreement”).  The Company shall provide access to all 

records and facilities as requested by Reviewer as described above.   

6. The Reviewer shall prepare an initial data request.  To make the process more 

efficient, the data request shall differentiate between records required before a site 

visit and those that will be reviewed during the site visit.  The records required prior 

to the site visit shall be provided to the Reviewer a minimum of 5 working days in 

advance of the site visit. 

7. Once the Reviewer receives the records required prior to the site visit, the Reviewer 

shall contact the Company to schedule the site visit for the review. 

8. The Company shall use all reasonable commercial efforts to respond to any additional 

requests for documentation or information resulting from the site visit for the review 

within 3 working days of the receipt of such request. 



  

Tri-Annual Inspections Plan of Review  

 

 6 City of Rialto 

January 2016   
 

 DRAFT REVIEW REPORT 

The Reviewer will prepare a Draft Review Report documenting the findings of the Review.  The 

Draft Review Report will include all findings, deficiencies, and recommendations of the Reviewer.   

Two copies and an electronic (PDF) copy of the Draft Review Report will be delivered to both the 

Owner and Company for review.  Both the Owner and Company will submit one set each of written 

comments to the Reviewer within five business (5) days of receipt of the Draft Review Report.  

The Reviewer will make corrections to incorrect material facts or errors in the Draft Review 

Report.  Following receipt of comments and distribution to both parties, a review teleconference 

will be held.     

If agreement cannot be reached between Owner and Company as to the appraised condition of 

items or statements on contract compliance with the Service Agreement, the Reviewer will make 

the final decision, provided that such decision is not in conflict with any express provision of the 

Service Agreement; and provided further that the Reviewer shall have no authority to render a 

binding decision as to the interpretation of any provision of the Service Agreement.  If the 

Reviewer’s decision is based on an interpretation of any provision of the Service Agreement (as 

opposed to an appraisal of the condition of items or portions of the Wastewater treatment plant 

and collection system), each of Company and Owner shall have the right to dispute the same and 

submit such dispute to the dispute resolution process in Articles 12.6 -12.9 of the Service 

Agreement.    

 REVIEW FINAL REPORT 

Following the review meeting and incorporation of the accepted changes, Reviewer shall revise 

the Draft Review Report and produce a Final Review Report.  Five (5) copies and an electronic 

(PDF) copy of the Final Review Report will be delivered to the Owner and the one electronic 

(PDF) copy sent to the Company. 

 MEDIATION 

If requested, Reviewer may mediate or assist in pursuing any disputes on the findings or 

recommendations of the Review Report that cannot be resolved in the review meeting pursuant to, 

and consistent with the dispute resolution provisions of Concession agreement. Services of the 

Reviewer to mediate or assist in pursuing any disputes shall be shall be Additional Service and are 

not provided within the current scope or fee.  

 SCHEDULE: 

The Draft Review Report shall be delivered to the Owner and Company within 30 days of the 

receipt of notice from the Owner that the review plan is approved, and the Reviewer is authorized 

to proceed with the work.  The Final Review Report will be delivered to the Owner and Company 

within 3 business days of resolution of all issues included in the Draft Review Report.   

The schedule assumes full access to all personnel, records, and facilities upon reasonable notice 

immediately after notification of authorization to proceed.  If either information and/or access are 

not provided, Reviewer will notify the Owner and Company of the associated schedule changes. 



 

 

 

 

 

APPENDIX C 

Veolia Dropbox File Folder Screenshot 
 

 

 

  



“Drop Box”  Information shared by the Veolia 04.28.16 

 

 



 

 

 

 

 

APPENDIX D 

Veolia Asset Management Report Materials 
 
 
 

 2015-2019 Veolia Wastewater Capital Plan Report  

 Comparison Section J – Veolia 2015 S1 Asset Evaluation 

 Asset Management Grading System Sort Comparison 

  



2015 Capital Plan Report  
Rialto Water and Wastewater Facilities 
 
 

Page 1 of 26 
Prepared 7/25/2016 
 

 
 

 

2015-2019 Capital Plan Report 
Rialto Water and Wastewater Facilities 

 
S1 Wastewater Project - Rialto Waste Water Treatment Plant (WWTP) Improvements 
 
Project No. / Ranking: S1 (Part of Concession Agreement) 
Name of Project: Wastewater Treatment Plant Improvements (including SCADA at the plant and 6 lift stations) 
Problem or Opportunity: The existing treatment plant consists of 5 separate plants with a total rated capacity of 11.7 MGD. Plant 1, 
which is out of service and expected to remain out of service in the future, is 1.0 MGD of this capacity resulting in a net rated capacity 
of 10.7 MGD. Although the rated capacity is adequate based on current average flows of 7.2 MGD and potential development growth 
of 3.0 MGD (Foothill Boulevard, Downtown Rialto, Renaissance, and Lytle Creek), process bottlenecks 
and deteriorating infrastructure increase the risk of emergency failure and could ultimately lead to loss of rated capacity. 
Recommended Solution: Upgrade Plants 2, 3, and 4 to address aging infrastructure and process bottlenecks. This will maintain the 
current rated capacity of these plants at 2.0 MGD each (6.0 MGD total). The improvements include replacement of aeration 
equipment and clarifier refurbishment to increase reliability. In order to address potential TDS concerns in the plant effluent, chlorine 
disinfection will be discontinued, and new UV equipment will be installed to replace the existing first generation UV 
equipment which is very inefficient. If discussions with the Regional Water Quality Control Board (RWQCB) result in the continued 
use of chlorine for disinfection, reliability improvements will need to be made to that chemical feed system. New cloth filters will 
replace the existing sand filters due to concerns of the RWQCB with UV disinfection and sand filters. The existing belt filter press is 
currently at capacity and there is no redundancy, thus a second belt filter press will be installed.  This lack of residuals dewatering 
redundancy is one of the more significant concerns at the plant. The existing SCADA system at the plant, which consists of 5 
individual systems running different platforms, will be replaced with one system that is also integrated with 
the water SCADA. A re-rating of Plant 5 from 4.7 MGD to 6.0 MGD will also be requested of the RWQCB. 
Measurable Benefits: Total plant rate capacity of 12.0 MGD (Trains 2-4 2.0 MGD each, Train 5 6.0 MGD). Adequate redundancy to 
assure that the plant can meet demands with the largest process units out of service. Compliance with all RWQCB regulations. 
Basis of Recommendation: Field investigations and extensive analysis performed by Contractor and RW Beck, discussions with 
local operations staff and the RWQCB.  Additionally, flow testing was performed to confirm accuracy of meters at the plant. The 
result, 72 gpcd, was in between the plant influent and effluent flow readings. 
Assumptions / Risks: Normal construction risks associated with retrofit projects exist. 
Primary Driver: Asset Renewal 
Cost Allowance: $25,000,000 
Project Period: 2016 

cparedes
Typewritten Text
APPENDIX D1



2015 Capital Plan Report  
Rialto Water and Wastewater Facilities 
 
 

Page 2 of 26 
Prepared 7/25/2016 
 

 
 

 

Method of Delivery: Design/Bid/Build 
Status: Digester 1 pre-construction activity as of 4th QTR 2014. Also, in discussions about Design, Build and Operate of a Plant 6 
similar to Plant 5. 
 

2015 WWTP Upgrade Project 

System Asset Description Decision Yrs Remain Condition Criticality Cost 

Effluent Shed System ANALYZER 1, TOTAL CHLORINE ( 
INLET ) 

Replace 0 4.0 5 $2,500 

Effluent Shed System ANALYZER 2, CHLORINE RESIDUAL 
( OUTLET ) 

Replace 0 4.0 5 $2,500 

Effluent Shed System ANALYZER, DEOX 1 Replace 0 4.0 5 $2,500 

Effluent Shed System METER, PH, FISHER SCIENTIFIC - 
OOS 

Replace 0 5.0 5 $4,000 

UV System SAMPLER, UV TRANSMITTANCE 
SENSOR 

Replace 0 2.0 1 $7,500 

Safety Equipment System DETECTOR 2, 4-GAS, M40, 
INDUSTRIAL SCIENTIFIC 

Replace 3 3.5 1 $2,000 

Administration Building System ALARM, BACKUP, CELLULAR, ADT-
TELLULAR 

Replace 3 2.0 2 $1,000 

Headworks Grit Removal System-Plt1-
4 

ALARM, HIGH WATER, GRIT PUMP 
WELL 

Replace -20 2.0 2 $100 

Administration Building System ALARM, PANEL 1, CONTROL ROOM Replace -20 3.0 2 $1,000 

Administration Building System ALARM, PANEL 2, CONTROL ROOM Replace -20 3.0 2 $1,000 

Administration Building System ALARM, PANEL 3, CONTROL ROOM Replace -20 3.0 2 $1,000 

Administration Building System ALARM, PANEL, CONTROL ROOM Replace -20 3.0 2 $1,000 

Aeration Basin System-Plt3 METER, DO, AERATION, PLT3 Replace -10 3.5 2 $3,000 

Aeration Basin System-Plt4 METER, DO, AERATION, PLT4 Replace -10 3.5 2 $3,000 

Effluent Shed System ANALYZER, ATI, ORP, OUTFALL 
BOX 

Replace 0 5.0 5 $2,500 

Dynasands Filter System ANALYZER 1, NTU, DYNASANDS, 
1720E HACH 

Replace 0 3.0 2 $4,000 

Dynasands Filter System ANALYZER 2, NTU, DYNASANDS, 
1720E HACH 

Replace 0 3.0 2 $4,000 

Dynasands Filter System ANALYZER 3, NTU, DYNASANDS, Replace 0 3.0 2 $4,000 



2015 Capital Plan Report  
Rialto Water and Wastewater Facilities 
 
 

Page 3 of 26 
Prepared 7/25/2016 
 

 
 

 

1720E HACH 

Dynasands Filter System ANALYZER 4, NTU, DYNASANDS, 
1720E HACH 

Replace 0 3.0 2 $4,000 

UV System ANALYZER, TURBIDITY, NTU, UV 
AREA, 1720D HACH 

Replace 0 3.5 1 $4,000 

Gravity Filters System MONITOR, FILTER,  INFLUENT 
FLOW 

Replace -15 3.0 3 $2,000 

Standby Generators System DETECTOR, TANK, FUEL, UST, 
HEADWORKS, 2500 GALLONS 

Replace -20 2.0 3 $3,500 

Belt Filter Press System FLOWMETER, BELT PRESS 1, 
SPARLING 

Replace -5 3.0 2 $4,000 

Belt Filter Press System FLOWMETER, DIGESTER SLUDGE 
TO BELT PRESS 2, KROHNE 

Replace -5 3.0 2 $4,000 

Gravity Belt Thickener System FLOWMETER, GRAVITY BELT 1, 
KROHNE 

Replace -5 3.0 2 $4,000 

Gravity Belt Thickener System FLOWMETER, GRAVITY BELT 2, 
KROHNE 

Replace -5 3.0 2 $4,000 

Gravity Filters System FLOWMETER, EQ 
EFFLUENT/FILTER INFLUENT, 
SPARLING 

Replace -15 3.0 3 $18,000 

Headworks Return Pump System-Plt1-
4 

FLOWMETER, INFLUENT, PRI EQ, 
HIGH PEAK EQ, FISHER PORTER 

Replace -5 3.0 5 $10,000 

Headworks Barscreen System-Plt1-4 FLOWMETER, INFLUENT, PLT2, 
FISHER PORTER 

Replace -5 2.0 3 $4,000 

Plant Influent System-Plt1-4 FLOWMETER, INFLUENT, 
ULTRASONIC, PLT3, HACH 

Replace -5 3.0 2 $4,000 

Primary Clarifier System-Plt4 FLOWMETER, INFLUENT, 
ULTRASONIC, PLT4, GREYLINE 

Replace -15 3.0 3 $4,000 

Aeration Basin System-Plt3 FLOWMETER, MLSS, PLT3, FISHER 
PORTER 

Replace -15 4.5 2 $10,000 

Aeration Basin System-Plt4 FLOWMETER, MLSS, PLT4, 
SPARLING 

Replace -15 2.5 2 $10,000 

RAS/WAS Pumping System-Plt2 FLOWMETER, RAS, PLT2, KROHNE Replace -15 3.0 1 $10,000 

Primary/Secondary Scum Pumping 
System-Plt2 

FLOWMETER, SCUM, PLT2, 
SPARLING 

Replace 0 3.5 2 $4,000 

Primary Sludge Pumping System-Plt2 FLOWMETER, SLUDGE, PLT2, Replace 0 3.5 2 $4,000 



2015 Capital Plan Report  
Rialto Water and Wastewater Facilities 
 
 

Page 4 of 26 
Prepared 7/25/2016 
 

 
 

 

SPARLING 

Thickened Sludge Pumping System FLOWMETER, THICKENED 
SLUDGE, 3-WAY, KROHNE 

Replace -5 3.0 3 $4,000 

Gravity Belt Thickener System FLOWMETER, ULTRASONIC, 
GRAVITY BELT 1 

Replace -5 4.0 2 $4,000 

Gravity Belt Thickener System FLOWMETER, ULTRASONIC, 
GRAVITY BELT 2 

Replace -5 4.0 2 $4,000 

RAS/WAS Pumping System-Plt2 FLOWMETER, WAS, PLT2, KROHNE Replace -15 3.0 1 $4,000 

Waste/Reject Water Holding System FLOWMETER, WWW BASIN, 
SPARLING 

Replace -15 2.0 3 $10,000 

Potable Water System FLOWMETER, INLET, POTABLE 
WATER, FIT-1711, KROHNE 

Replace -1 2.0 2 $2,000 

Backwash Water Pumping System METER, PROPELLAR, BACKWASH 
PUMPS 

Replace -15 3.0 2 $10,000 

Belt Filter Press System METER, PROPELLAR, BOOSTER 
PUMPS 

Replace -5 3.0 2 $4,000 

Aeration Basin System-Plt3 METER 0, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 2, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 3, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 4, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 5, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 6, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 7, AIR FLOW, PLT3 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 1, AIR FEED FLOW, PLT4, 
ENDRESS & HAUSER 

Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 2, AIR FLOW, PLT4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 3, AIR FLOW, PLT4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 4, AIR FLOW , PLT4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 5, AIR FLOW, PLT4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 6, AIR FLOW, PLT4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 METER 8, AIR FLOW, PLT3-4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt4 METER 7, AIR FLOW, PLT4 Replace -5 4.5 2 $5,000 

Aeration Basin System-Plt3 RECORDER 1, DO, PLT3 Replace -10 4.5 2 $1,000 

Aeration Basin System-Plt3 RECORDER, AIR FLOW, PLT3 Replace -10 4.5 2 $1,000 



2015 Capital Plan Report  
Rialto Water and Wastewater Facilities 
 
 

Page 5 of 26 
Prepared 7/25/2016 
 

 
 

 

Aeration Basin System-Plt3 RECORDER, AIR FLOW, TOTAL, 
PLT3 

Replace -10 4.5 2 $1,000 

Effluent Shed System RECORDER, PLANT FLOW, TOTAL 
EFFLUENT 

Replace 0 3.0 5 $1,000 

RAS Pumping System-Plt3 RECORDER, RAS, PLT3 Replace -10 4.5 1 $1,000 

RAS Pumping System-Plt4 RECORDER, RAS, PLT4 Replace -10 4.5 1 $1,000 

Secondary EQ Basin/Pumping System RECORDER, CHART, FILTER 
INFLUENT 

Replace -20 2.0 5 $1,000 

Waste/Reject Water Holding System RECORDER, CHART, WWW FLOW Replace -20 2.0 3 $1,000 

Administration Building System RECORDER 1, CHART Replace 0 2.0 2 $1,000 

Effluent Shed System RECORDER, CHART, 
CONDUCTIVITY, EFFLUENT 

Replace 0 3.0 5 $1,000 

Gravity Filters System RECORDER, CHART, TURBIDITY, 
EFFLUENT 

Replace -20 3.0 3 $1,000 

Headworks Shed Monitoring System-
Plt1-4 

RECORDER, CHART, CIRCULAR, 
PH, INFLUENT 

Replace -10 2.0 1 $1,000 

Headworks Shed Monitoring System-
Plt1-4 

RECORDER, CHART, CIRCULAR, 
EC, INFLUENT 

Replace -10 2.0 1 $1,000 

Headworks Shed Monitoring System-
Plt1-4 

RECORDER 4, CHART, 
CONDUCTIVITY, EFFFLUENT 

Replace -10 2.0 1 $1,000 

Administration Building System RECORDER 2, CHART Replace 0 2.0 2 $1,000 

Administration Building System RECORDER 3, CHART Replace 0 2.0 2 $1,000 

Administration Building System RECORDER 4, CHART Replace 0 2.0 2 $1,000 

Administration Building System RECORDER 5, CHART Replace 0 2.0 2 $1,000 

Administration Building System RECORDER, CHART, PLANT 
INFLUENT 

Replace 0 2.0 2 $1,000 

Headworks Shed Monitoring System-
Plt1-4 

RECORDER, CHART, 21", 
PARSHALL 

Replace -10 2.0 1 $1,000 

Headworks Shed Monitoring System-
Plt1-4 

RECORDER, LEVEL, PLT 3-4 Replace -10 2.0 1 $1,000 

Administration Building System RECORDER 6, CHART Replace 0 2.0 2 $1,000 

Administration Building System RECORDER 7, CHART Replace 0 2.0 2 $1,000 

Effluent Shed System RECORDER, CHART, DUAL PEN, 
DEOX 

Replace 0 3.0 5 $1,000 



2015 Capital Plan Report  
Rialto Water and Wastewater Facilities 
 
 

Page 6 of 26 